AN
aroe

[Iraiurd)

| 00g nuswnaedene| abelnp

CBIPIP Xk DBLLEPSSD/ 205LL0P S50 )
TURRS 7105 - §6 .U 1WA O BN

ONINV3TO
TVYIALSNANI ONY JNOH HO4 SINIHOWI

T4 dNs OdLNID”

sew|o ¢

8901

A TAN

>

601

Lcal 2701

£60¢e

1 74 %

~N
s
2s0e lew.oF

00l
woc BB SR N
<001 2901
s00g — | Hl L0l
Nommu..\. G0€
Sog
wv0|l\‘ g
0colL
090s 800¢
BY0E
opog 0s0e
Z00lL  150¢

SoE

‘ﬂﬂﬂﬁoom

nf/Noov

£50€
0col

¢mo§

c90¢

S0¢
<ol




1obo s ind evod eying -
TAVL uoad gog nusuiaedeae) afeny 530
B e o1 950} 5201 eoLe
_ 150 ——7 _
TS LSGANI DZNMﬂM.mLMOu SANHIVN ’
TS dnNg OXLNAD €00 [——e
sew|io €
710] P— 8r0L—* LGLE
9501 omm”. Nmmml.ﬂ 29z
50— 150k .\89 _ S— ]
E00L—* gy o ¥ 5501 0 L20€
ﬂ —~-€GLE  ghLEN L 8col
S 250y t 8.0€
FASIR: w\.\. 80l ZE0L Q
950 8704 — S
5501 N, ‘\mm LE
090 oo § DCredad
&\ bGLE SN

vl _ .

L9Z€E
‘ _ 8201
] ﬂ L 8.0¢
o
L20e— o

[——— 620}
IIlE-il_ ® Jo »
mm@onI'l_ Q/ LE0L
2oz ek 0LLE
vL0L glLig Pr-7A%>
ve0L  geol
Ml NI
pLLE- | —oc0L
2801 G pH0l
\'
m@or\_.
ccoL ﬂ ~G2E
yLOL ~ pLOL .
6201 ~. YOI /0L €pOL




MIRAGE 300 - PARTS LIST

~ DESCRIPTION

—
DESCRIPTION

e |~ DescRi AN G| “a7A_JeooE | (ALY
1001 |VSP M5X12 SOCKET HEAD SCREW 16 3028 |GASKET 1 | 8172 |MOTOR SIDE DRIVE END M/250-400 1
1002 |EXT D.5 SNAP RING 6 | 3080 |THREADED PIN 1 3373 [sPINDLE mr250-400 1

1003 |EXT D 10 SNAP RING 4 | 3035 JCLEAN WATER CONTAINER SIDE 1\ | ‘3174 |16MF CONDENSER M7300-400 2
| 1004 |EXT. 0.9 SNAP RING 1 3087 |DIRTY WATER CONTAINER SIDE 1 3175 |CONDENSER HOUSING PIPE Mr300 1
1008 |OR RING CODE 2018 1 " 3040 |DIRTY WATER CONTAINER SIDE 1 | 3178 |POWER SUPPLY CABLE M/250-300 1
1009 |Ma4 STAINLESS STEEL NUT 4 | 3043 |HANDLE POSITION PLATE 1 3223 |S S SPRING 1
1010 | TE MAX8 STAINLESS STEEL SCREW 2 | 3048 |o & VERTICAL LEVER PIN ? 3224 |SPRING FOR UNIONS 4
1011 |VSP M4X30 SOCKET HEAD SCREW 1 | 3047 | [BRUSH ADJUSTMENT KNOB 1 3225 |D. 28 HANDLE 1
1013 |cLAMP 1 13048 |CARRIAGE RETURN SRRING 1 3226 |STUB PIPE M/250-400 2
1014 |ma NUT . 10 9 |THREADER PIN 1 28 |BASIC UNIONS 2
1018 |TC Max20 SCREW 2 | 13080 |CARRIAGE CONTROL LEVERS 1 : CONNECTING BAR 2
1017 |D 9732 BALL 4 3051 {couPLING DEVICE 1 3231 [FLAT HANDLE ATTACHMENT M/300 1
1019 [M6 SELF-LOCKING NUT 7 13052 |PLATE SPRING 4 | 3233 |HANOLE CUTOFF LEVER 1
1020 |D 3 STOPRING 2 | 73053 [cLutcH PLATE 1 3234 |PIN FOR CUTOFF LEVER 1
1021 |D. 415 ELASTIC PIN 2 | 3054 |TOOTHPIN 1 3235 |KINEMATIC MOTION SIDE M250-300 1
1022 |p 316 BALL 7 3055 |SWITCH OPERATION PIN 1 3236 |MOTOR SIDE DRIVE SIDE M250-300 1
1023 |EXT. D.6 SNAP RING 1 | 3056 |COMPRESSION SPRING 1 3240 |CARRIAGE CONTROL SHAFT M/300 1
1024 |VSP M6X 15 SOCKET HEAD SREW 1 3057 |SPRING 1 3243 |WHEEL WITH SUPPORT 1
1025 |240L 0.75 TIMING BELT 1 | 2088 |PawL 1 3244 |WHEEL WITH SUPPORT 1
1027 |VSP MSX14 SOCKET HEAD SCREW 2 | 2088 |wHeEL with SUPPORT 1 3245 [CONNECTOR BLOCK COVER 1
1028 |BALL BEARING 603-2-RS 3 | 3080 |WHEEL CONNECTION LEVER 1 3246 |LEFT HAND SIDE COVER 1
1020 |EXT.D 11 SNAP RING 2| 3062 [ 20 wasHER 1 3247 [RIGHT HAND SIDE COVER 1
1030 |TCEI M6X25 SOCKET HEAD SCREW 6 | 3084 |HANDLE DIRECTION LABEL 1 3250 [CLEAN WATER TANK'S LID M/300 1
1031 |BALL BEARING 6004-2 RS 2 /3071 |PLASTIC DISTANCE RING 4 3251 |DIRTY WATER TANK'S LID M/300 1
1032 [607 BEARING a 3078  [HEXAGONAL NYLON BUSHING M/500 3 3259 |BRACKET HOLDER EYELET 1
1033 JM& SELF-LOCKING NUT 6 . 3086° |0.12 W-RING 2 3280 |CABLE PROTECTION BRACKET 1
1034 |TE Max15 SREW 1 ."3087 |D. 7 SINTHERISED BUSHING 1 | 3261 |D 16 LONG W-RING 2
1035 |D. 4X12 PLAIN WASHER 2 | 3088 |D.7 SINTHERISED BUSHING 1 3262 |D. 16 SHORT W-RING 4
1036 [SWITCH 2 2001 _|D. 9 SPLITRING 1 3263 |DRIVE END CAM 1
1037 |FAIRLEAD 2 " |BELT TIGHTENER SHAFT PIN 1 3264 |BRUSHES REGULATION LABEL 1
1039 |D 4 WASHER 2 y GOOVED ROLLER ) 5 3330 _|D. 10 W-RING 2
1041 |D. 5 SERRATED WASHER 4 | 3101 |Fan 1 3332 [D. 7 W-RING 2
1042 |CABLE CLAMP 1 3109 |CLEAN WATER TANK'S TRANSP LID 2 3334 |D 10 BELT GUIDE ROLLER M/300 1
1043|322 X 1519 RAPID FIX 6 3113 | TERMINAL BOARD 1 3335 |BELT GUIDE ROLLER M/300 1
1044 [FAIRLEAD 1 3114 |CONNECTOR BLOCK 1 13355 [RIGHT MOPLEN TERMINAL 1

1045 |HK 25112 ROLLER BEARING 3 3115 |INSULATOR PLATE 1 13356 |ENTRAINMENT SPACER 17125

1048 |D. 16 SPLIT RING 4 3117 |DIRTY WATER CONTAINER M/300 1 3357 |LEFT MOPLEN TERMINAL 1
1048 |EXT D 7 SNAP RING H-sﬂi' DIRTY WATER TANK TIE-ROD M/300 1 3358 |SEEGER RING 2
1051 [0, 12 SPLIT RING 2 | 3121 |TECHNICAL DATA LABEL M/300 1 L _ |ROLLER HUB FOR M 300 1
1054 |GAITER 1 _ 3122 |INTERNAL BEARING RING M7250-40 1 3365 | |SUPPLEMENTARY WEIGHT FOR 1
1056 |D.5 M1250-300 PLAIN WASHER 10 3123 |CONNECTION TIE-ROD M/300 3 |' 4002 |COMPLETE MOTOR M/300 1
1056 |D.5 SERRATED WASHER M/250-300 2 3126 |CLEAN WATER TANK M/300 1 /4006 |COMPL DIRTY WATER CONT W300 1
1057 |TCEIM5X12 SOCKET HEAD SCREW 4 w300 prIP 1 {4010 |COMPLETE CLEAN WATER CONT M300 1
1059 |D. 16 SHOULDER RING M/250-300 2 + JFAIRLEAD 1 4013 “|CONTROL CABLE WAT VALVE C M250 1
1080 [124L 075 TIMING BELT 1 | 3182 |BLACK GAITER M/250-400 1 1 |BROWN BRUSH M/300 1
| TE M4X6 STAINLESS STEEL SCREW 2 8 SIDE LABEL M/300 1 2 |SOFT GREY.BRUSH W300 1

||D. ax8X1 PLASTICE WASHER 2 3148 |STAPLE M/250-400 1 |WHITE BRUSH M1300 1

1064 |EXT D. 9 SNAP RING 1 | 3149 |PULLEY M250-400 3 24 |ABRASIVE BRUSH M/300 1
1085 |M4X35 GRUB SCREW 1 "13150: |BELT DRIVE SHAFT M/300 3 " |RIGHT-HAND HELI GEAR MW250-300 1
4066 | TE MEX8 CROSS SCREW 4 | 3151, |HEXAGONAL AXIS M/300 1 LEFT-HAND HELIC GEAR M/250-300 1
1067, |ST ST PIN D 4x12 2, |88 BELT TIGHTENER PIN M/250-400 2 |SERRATED PULLEYS BAND TRANSMIS 3

| 1088 _|ST ST PIND 4x26 2 | 3153 |BELT TIGHTENER SUPP_M/250-400 1 4083 |HEXAGONAL BUSH M/500-700 3
13005 JWHEEL WITH SUPPORT 1 |RIGHT HELICAL GEAR M250-400 1 4058 |COMPLETE HANDLE M/250-400 1
18007 | THREADED PIN 2 i . |LEF T HELICAL GEAR M/250-400 1 4061 |COMPLETE KINEMATIC MOTION SIDE 1
|06 SHORT PIN 4 i |BELT TIGHTENER SHAFT PUL.260-4 1 4082 |COMPLETE TRANSMIS SIDE Mi250 1

i JRIGH-HAND SIDE WHEEL CONNECT L 1 7 |BLACK BRUSH M/300 1 4130 |STAINLESS STEEL EXAG AXIS M300 2
3012 |BUMPER ) 2 3158 |BELT TIGHTENER SHAFT M/300 1 4157 |WHITE ROLLER FOR M 300 1
13013 |GASKET 4 3159 |SIDE SPACER M/300 2 _ 4161 |WHITE ABRASIVE DISK 0 86 26
3014 |CLEAN WATER CONTAINER RT SIDE 1 | 3180 |D.7 BELT TIGHTENER SHAFT M/300 1 14163 |BEIGE ROLLER FOR M 300 1
3016 |BREAKWATER 4 3162 [BELT TIGHTENER SUPPORT M/250-4 1 4167 |BEIGE ABRASIVE DISK 22
VALVE CONTROL LEVER 1 3163 |[RUBBER BAND M/300 1 4189 |GREEN ROLLER FOR M. 300 1
~ |STEEL CABLE 1 | 3165 |BELT DRIVE ROLLER M/200 1 4173 |GREEN ABRASIVE DISK 19
_|CABLE FASTENING BRACKET 2 | 3168 |MOTOR TIE-ROD M/300 1 4175 |BROWN ROLLER FOR M 300 1
" |WATER CABLE STEEL SPRING 1 3169 |MOTOR SIDE W/250-400 3 4179 |BROWN ABRASIVE DISK 19
 |PLASTIC KNURLED RING NUT 1 | 3170 |MOTORS SHAFT WITHROTOR M/300 1 (4381 [BLACK ROLLER FOR M 300 1
7 |PLASTIC VALVE BODY 1 | 3171 |STATOR M300 1 4185 |BLACK ABRASIVE DISK 18




